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Report No.: BTL-FCCP-1-2104C212

[ Test Mode [ TX B Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
e (MHz) (dBm/3kHz) (dBm/3kHz) Resul
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1" 2462 5.44 8.00 Complies
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‘Test Mode ‘TX N(HT20) Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
e (MHz) (dBm/3kHz) (dBm/3kHz) Resul
01 2412 -6.38 8.00 Complies
06 2437 -6.40 8.00 Complies
1" 2462 -7.96 8.00 Complies
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Frequency Power Spectral Density Max. Limit
Sy (MHz) (dBm/3kHz) (dBm/3kHz) sl
01 2412 -7.15 8.00 Complies
06 2437 -7.68 8.00 Complies
1" 2462 -9.56 8.00 Complies
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Test Mode ‘TX N(HT20) Mode_Total
Frequency Power Spectral Density Max. Limit
Sy (MHz) (dBm/3kHz) (dBm/3kHz) sl
01 2412 -3.74 7.16 Complies
06 2437 -3.98 7.16 Complies
1" 2462 -5.68 7.16 Complies
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‘Test Mode ‘TX N(HT40) Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
e (MHz) (dBm/3kHz) (dBm/3kHz) Resul
03 2422 -9.56 8.00 Complies
06 2437 -8.81 8.00 Complies
09 2452 -10.48 8.00 Complies
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Test Mode ‘TX N(HT40) Mode_Ant. 2
Frequency Power Spectral Density Max. Limit
Sy (MHz) (dBm/3kHz) (dBm/3kHz) sl
03 2422 -11.10 8.00 Complies
06 2437 -11.69 8.00 Complies
09 2452 -12.05 8.00 Complies
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Test Mode ‘TX N(HT40) Mode_Total
Frequency Power Spectral Density Max. Limit
Sy (MHz) (dBm/3kHz) (dBm/3kHz) sl
03 2422 -7.25 7.16 Complies
06 2437 -7.01 7.16 Complies
09 2452 -8.18 7.16 Complies

End of Test Report
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